samranas. FCC RF Test Report Report No. : FR382311H
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Spectrum Emission Mask Standard: None
Peak Power -11.09 dBm RBW 5.000 MHz
Range Low | Range Up RBW Frequency | Powerabs | PowerRel | ALimit
-683.520 MHz -512.640 MHz 5.000 MHz 5.42490 GHz -61.02 dBm -49.93 dB -9.93 dB
-512.640 MHz -341.760 MHz 5.000 MHz 5.62585 GHz -50,95 dBm -39.86 dB -2.22 dB
-341.760 MHz -171.880 MHz 5.000 MHz 5.76393 GHz -56.73 dBm -45.64 db -17.668 dB
-171.880 MHz -170.880 MHz 5.000 MHz 5.93362 GHz -52.40 dBm -41.31dB | -21.31dB
170.880 MHz 171.880 MHz 5.000 MHz 6.27638 GHz -56.75 dBm -45.66 dB -25.66 dB
171.880 MHz 341,760 MHz 5.000 MHz 6.44470 GHz -56.25 dBm -45,16 db -17.26 dB
341.760 MHz | 512.640 MHz 5.000 MHz 6.58551 GHz | -51.53 dBm | -40.44 db | -2.69 dB
512.640 MHz 683.520 MHz 5.000 MHz 6.61832 GHz -60.12 dBm -49.04 dB -9.04 dB
T —
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Spectrum Emission Mask Standard: None
Peak Power -10.35dBm RBW 5.000 MHz
Range Low | Range Up RBW Frequency | PowerAbs | PowerRel |  ALimit |
-683.520 MHz -512.640 MHz 5.000 MHz 5.42353 GHz -62.77 dBm -52.43 db -12.43 dB
-512.640 MHz -341.760 MHz 5.000 MHz 5.62449 GHz -52.95 dBm -42.60 dB -4.86 dB
-341.760 MHz | -171.880 MHz 5.000 MHz 5.85161 GHz -35.33 dBm -27.99 dB -4.15 dB
-171.880 MHz -170.880 MHz 5.000 MHz 5.93362 GHz -36.00 dBm -25.65 dB -5.65 dB
170.880 MHz 171.880 MHz 5.000 MHz 6.27638 GHz -46.92 dBm -36.57 db -16.57 dB
171.880 MHz 341.760 MHz 5.000 MHz 6.39265 GHz -50.45 dBm -40.10 dB -14.65 dB
341.760 MHz 512.640 MHz 5.000 MHz 6.58551 GHz | -51.92 dBm -41.58 dB -3.83dB
512.640 MHz 683.520 MHz 5.000 MHz 6.62106 GHz -62.00 dBm -51.66 dB -11.66 dB
L )i ) Ready ARRNRRRNY p
Date: 15.SEP.2023 02:00:12
Sporton International Inc. (ShenZhen) Page Number 1 A2-42 of 43

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550



SPORTON LAB.

FCC RF Test Report Report No. : FR382311H

11BE320MIMO_Ant15_6105_Puncturing 80M_4
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Spectrum Emission Mask

Peak Power -11.28 dBm

Standard: None

RBW 5.000 MHz

Range Low Range Up | RBW | Frequency Power Abs | Power Rel ALimit |
-683.520 MHz -512.640 MHz | 5.000 MHz 542216 GHz -61.19 dBm -49.91 dB -8.91 dB
-512.640 MHz -341.760 MHz | 5.000 MHz 562722 GHz -53.06 dBm -41.78 dB -4.23 db
-341.760 MHz -171.880 MHz | 5.000 MHz 5.76393 GHz -57.36 dBm -46.08 dB -18.11dB
-171.880 MHz -170.880 MHz | 5.000 MHz 593362 GHz -53.06 dBm -41.78 dB -21.76 dB
170,880 MHz 171,880 MHz 5.000 MHz 627638 GHz -58.56 dBm -47.29 dB -27.29 dB
171,880 MHz 341,760 MHz 5.000 MHz 644607 GHz -56.67 dBm -45.39 dB -17.42 dB
341,760 MHz 512,640 MHz 5.000 MHz 658551 GHz -52.58 dBm -41.30 dB -3.55 dB
512,640 MHz 683.520 MHz | 5.000 MHz 661832 GHz -60.,32 dBm -49.04 dB -0.04 dB
—
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Date: 15.SEP.2023 02:03:15

11BE320MIMO_Ant15_6105_Puncturing 40M_8

Spectrum J# | névll
Ref Level 2,00 dem Offset 13,00 dB Mode Auto Sweep
SGL Count 100/100
@ 1Rm AvgPwr
LMt YNecK FADS
-10 dBre0
-20 dBm !r \ 1
-30 dBm > _J I L
-40 dem E— T —
-50 dBm e ' B
A — N — il
| -0 dBm—ri Sl —
-70 dem
-80 dBm
-90 dBm
CF 6.105 GHz 1001 pts Span 1.36704 GHz
Spectrum Emission Mask Standard: None
Peak Power -11.84 dBm RBW 5.000 MHz
Range Low Range Up | RBW | Frequency Power Abs | Power Rel ALimit |
-683.520 MHz -512.640 MHz | 5.000 MHz 542216 GHz -61.20 dBm -49.35 dB -8.35 dB
-512.640 MHz -341.760 MHz | 5.000 MHz 5.62449 GHz -54.37 dBm -42.52 dB -4.78 db
-341.760 MHz -171.880 MHz | 5.000 MHz 5.76393 GHz -56.84 dBm -45.00 dB -17.03 dB
-171.880 MHz -170.880 MHz | 5.000 MHz 593362 GHz -52.89 dBm -41.05 dB -21.05 dB
170,880 MHz 171,880 MHz 5.000 MHz 627638 GHz -56.67 dBm -44.83 dB -24.83 dB
171,880 MHz 341,760 MHz 5.000 MHz 644607 GHz -56.45 dBm -44.61 dB -16.64 dB
341,760 MHz 512,640 MHz 5.000 MHz 658551 GHz -54.,30 dBm -42.46 dB -4.71 dB
512,640 MHz 683.520 MHz | 5.000 MHz 661832 GHz -60.,37 dBm -48.52 dB -8.53 dB
—
[ Ji ] Ready  WRNNRRNRN i y
Date: 15.SEP.2023 02:05:36
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= as. FCC RF Test Report Report No. : FR382311H

Appendix B. AC Conducted Emission Test Results

. . ) Temperature : 22~24°C
Test Engineer : |Lily Qiu - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2023-09-19
100 Level (dBuV)
90
80
70
60 | FCC 15E_QP
50 FCC 15E_AVG
4 |
40 12
30 4 .
20
10
%.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Sitce : COO01-5Z
Condition: FCC 15E QP LISN_20230420_L LINE
Project T 382311
Mode : Mode 1
IMETI : B65154060025771/865154060025763
Over Limit Read LISN Cable
Freq Level ILimit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 0.16 30.01 -25.42 55.43 9.39 10.48 10.14 Rverage
2 0.16 46.11 -19.32 £5.43 25.45 10.48 10.14 QP
3 0.19 26.28 -27.74 54.02 5.70 10.43 10.15 BEverage
4 * 0.19 45.08 -18.94 €4.02 24.50 10.43 10.15 OF
5 0.22 26.45 -26.56 53.01 5.90 10.40 10.15 Everage
& 0.22 38.45 -24.56 €3.01 17.90 10.40 10.15 QP
7 0.27 22.23 -28.9%3 51.16 1.70 10.38 10.15 Everags
8 0.27 35.33 -25.83 61.16 14.80 10.38 10.15 OF
9 0.31 22.82 -27.28 50.10 2.31 10.36 10.15 Everage
10 0.31 35.62 -24.48 €0.10 15.11 10.36 10.15 QP
11 1.12 26.60 -19.40 46.00 €.20 10.23 10.17 Average
12 1.12 35.90 -20.10 56.00 15.50 10.23 10.17 QP
Sporton International Inc. (ShenZhen) Page Number : Bl of B2
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saronas. FCC RF Test Report

Report No. : FR382311H

. . ) Temperature : 22~24°C
Test Engineer : |Lily Qiu - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2023-09-19
100 Level {(dBuV)
90
80
70
60 | FCC 15E_QP
50 FCC 15E_AVG
20
10
0
0.15 05 2 5 10 20 30
Frequency (MHz)
Site : COO0l1-5Z
Condition: FCC 15E_QP LISNH_20230420_N NEUTRAL
Project T 382311
Mode : Mode 1
IMETI : B65154060025771/865154060025763
Over Limit Read LISN Cable
Freq Level ILimit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 0.16 33.68 -21.88 55.56 13.09 10.45 10.14 Average
2 * 0.16 50.98 -14.58 £5.56 30.39 10.45 10.14 QP
3 0.19 30.63 -23.57 54.20 10.10 10.38 10.15 Rverage
4 0.19 48.13 -16.07 €4.20 27.60 10.38 10.15 QP
5 0.22 29.99 -23.02 53.01 9.50 10.34 10.15 Average
€ 0.22 42.79 -20.22 £3.01 22.30 10.34 10.15 QP
7 0.24 26.88 -25.07 51.95 £.41 10.32 10.15 Rverage
8 0.24 39.98 -21.97 £1.95 19.51 10.32 10.15 QP
) 0.31 25.96 -24.14 50.10 5.51 10.30 10.15 Average
10 0.31 37.36 -22.74 €0.10 16.91 10.30 10.15 QP
11 1.05 26.32 -19.68 46.00 5.91 10.25 10.16 Average
12 1.05 36.32 -19.68 56.00 15.91 10.25 10.16 QP
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (ShenZhen) Page Number : B2 of B2
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saranas. FCC RF Test Report

Report No. : FR382311H

Appendix C. Radiated Spurious Emission

Relative Humidity : 50%
Test Engineer : Wenbo Xiao/Jia Kuang
Temperature : 20-22°C
Radiated Spurious Emission Test Modes
Mode Band e Antenna Modulation Channel |Frequency DGl RU Remark
(GHz) Rate

Mode 1 = UNII-5 5925-6425 CDD 9+15 802.11a 1 5955 | 6Mbps - -
Mode 2 = UNII-5 5925-6425 CDD 9+15 802.11a 45 6175  6Mbps - -
Mode 3 = UNII-5 5925-6425 CDD 9+15 802.11a 93 6415 | 6Mbps - -
Mode 4 = UNII-5 5925-6425 CDD 9+15 802.11a 97 6435 | 6Mbps - -
Mode 7 = UNII-7 6525-6875 CDD 9+15 802.11a 117 6535 | 6Mbps - -
Mode 8 = UNII-7 6525-6875 CDD 9+15 802.11a 149 6695 | 6Mbps - -
Mode 9 = UNII-7 6525-6875 CDD 9+15 802.11a 181 6855 | 6Mbps - -
Mode 13 UNII-55 5925-6425 CDD 9+15 802.11be EHT20 1 5955  MCSO - -
Mode 14 UNII-5 5925-6425 CDD 9+15 802.1lbe EHT20 = 45 6175 | MCSO - -
Mode 15 UNII-5 5925-6425 CDD 9+15 802.1lbe EHT20 93 6415 | MCSO - -
Mode 16 UNII-5 5925-6425 CDD 9+15 802.1lbe EHT20 97 6435 | MCSO - -
Mode 19 UNII-7 6525-6875 CDD 9+15 802.11be EHT20 @ 117 6535 | MCSO Full -
Mode 20 UNII-7 6525-6875 CDD 9+15 802.11be EHT20 149 6695 | MCSO Full -
Mode 21 UNII-7 6525-6875 CDD 9+15 802.11be EHT20 181 6855 | MCSO Full -
Mode 25 UNII-55 5925-6425 CDD 9+15 802.11be EHT40 3 5965  MCSO Full -
Mode 27 UNII-5 5925-6425 CDD 9+15 802.11be EHT80 7 5985  MCSO Full -
Mode 29 UNII-5 5925-6425 CDD 9+15 802.11be EHT160 15 6025 | MCSO Full -
Mode 31 UNII-5 5925-6425 CDD 9+15 802.11be EHT320 31 6105 | MCSO Full -
Mode 32 UNII-5 5925-6425 CDD 9+15 802.11be EHT320 63 6265 | MCSO Full -
Mode 44 UNII-5 5925-6425 CDD 9+15 802.11be EHT20 1 5955 | MCSO  Single RU 26/0 -
Mode 45 UNII-5 5925-6425 CDD 9+15 802.11be EHT20 1 5955 | MCSO  Single RU 52/37 -
Mode 46 UNII-5 5925-6425 CDD 9+15 802.11be EHT20 1 5955 | MCSO  Single RU 106/53 -
Mode 50 UNII-5 5925-6425 CDD 9+15 802.11be EHT20 1 5955  MCSO sz""é' ,Eslif?' -
Mode 51 | UNII-5 5925-6425 CDD 9+15 802.11be EHT20 1 5955 MCSO0 Smglfls F;;J+1406+ ]
Mode 54 UNII-5 5925-6425 CDD 9+15 802.11be EHT80 7 5985 | MCSO Large RU 484+242@ -
Mode 56 UNII-5 5925-6425 CDD 9+15 802.11be EHT160 15 6025 | MCSO Large RU 996+484@ -
Mode 58 UNII-5 5925-6425 CDD 9+15 802.11be EHT320 31 6025 mcso %€ 4F;:J@%96*2+ )
Mode 60 UNII-5 5925-6425 CDD 9+15 802.11be EHT320 31 6025 | MCSO Large RU 996*3@ -
Mode 62 UNII-5 5925-6425 CDD 9+15 802.11be EHT320 31 6025 mcso A'9¢ AZ:J%*SJ’ )
Mode 64 UNII-5 5925-6425 CDD 9+15 802.11be EHT80 7 5985  MCSO Puncturing 20M@ -
Mode 66 UNII-5 5925-6425 CDD 9+15 802.11be EHT160 15 6025 | MCSO Puncturing 40M@ -
Mode 68 UNII-5 5925-6425 CDD 9+15 802.11be EHT160 15 6025 | MCSO Puncturing 20M® -

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550
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saranas. FCC RF Test Report

Report No. : FR382311H

Mode ‘ Band ‘ (%al—l?f) Antenna Modulation Channel | Frequency g::: RU Remark
Mode 70 UNII-5 5925-6425 CDD 9+15 802.1lbe EHT320 31 6105  MCSO Punczg'l\;g@SOM+ :
Mode 72 = UNII-5 5925-6425| CDD 9+15 802.11be EHT320 31 6105 MCSO0 | Puncturing 8SOM@ -
Mode 74 UNII-5 5925-6425| CDD 9+15 802.11be EHT320 31 6105 MCSO | Puncturing 40M® -
Mode 87 | UNII-5 5925-6425| CDD 9+15 802.11be EHT40 43 6165 MCSO0 Full -
Mode 88 ' UNII-5 5925-6425| CDD 9+15 802.11be EHT40 91 6405 MCSO0 Full -
Mode 91 = UNII-7 6525-6875| CDD 9+15 802.11be EHT40 123 6565 MCSO0 Full -
Mode 92 = UNII-7 6525-6875| CDD 9+15 802.11be EHT40 147 6685 MCSO0 Full -
Mode 93 ' UNII-7 6525-6875| CDD 9+15 802.11be EHT40 179 6845 MCSO0 Full -
Mode 96 = UNII-5 5925-6425| CDD 9+15 802.11be EHT80 39 6145 MCSO0 Full -
Mode 97 | UNII-5 5925-6425| CDD 9+15 802.11be EHT80 87 6385 MCSO0 Full -
Mode 99 UNII-7 6525-6875| CDD 9+15 802.11be EHT80 135 6625 MCSO0 Full -
Mode 100 UNII-7 6525-6875 CDD 9+15 802.11be EHT80 151 6705 MCSO0 Full -
Mode 101 UNII-7 | 6525-6875 CDD 9+15 802.11be EHT80 167 6785 MCSO0 Full -
Mode 103 UNII-5 |5925-6425 CDD 9+15 802.11be EHT160 47 6185 MCSO0 Full -
Mode 104 UNII-5 5925-6425 CDD 9+15 802.11be EHT160 79 6345 MCSO0 Full -
Mode 105 UNII-7 | 6525-6875 CDD 9+15 802.11be EHT160 143 6665 MCSO0 Full -
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SPORTON LAB.

FCC RF Test Report

Report No. : FR382311H

Summary of each worse mode

Freq.

Level Limit

Margin

Peak

Mode Modulation Ch. (MHz)  (dBuv/m) (dBuVim) (dB) ‘ Pol. Avg. Result = Remark
1 802.11a - - - - - - - Band Edge
1 802.11a 11910.00 47.94 74.00 -26.06 H Peak Pass Harmonic
2 802.11a 45 - - - - - - - Band Edge
2 802.11a 45 12350.00 46.91 74.00 -27.09 \Y, Peak Pass Harmonic
3 802.11a 93 - - - - - - - Band Edge
3 802.11a 93 12830.00 47.48 88.20 -40.72 Y, Peak Pass | Harmonic
4 802.11a 97 - - - - - - - Band Edge
4 802.11a 97 12870.00 47.66 88.20 -40.54 \Y, Peak Pass | Harmonic
7 802.11a 117 - - - - - - - Band Edge
7 802.11a 117 13070.00 47.76 88.20 -40.44 H Peak Pass | Harmonic
8 802.11a 149 - - - - - - - Band Edge
8 802.11a 149 13390.00 47.80 74.00 -26.20 H Peak Pass Harmonic
9 802.11a 181 - - - - - - - Band Edge
9 802.11a 181 | 13710.00 47.63 88.20 -40.57 \Y, Peak Pass | Harmonic
13 802.11be EHT20 1 5923.42 42.39 68.20 -25.81 \% Average = Pass Band Edge
13 802.11be EHT20 1 17865.00 47.60 74.00 -26.40 H Peak Pass | Harmonic
14 802.11be EHT20 45 - - - - - - - Band Edge
14 802.11be EHT20 45 12350.00 47.95 74.00 -26.05 \Y, Peak Pass Harmonic
15 802.11be EHT20 93 - - - - - - - Band Edge
15 802.11be EHT20 93 12830.00 47.82 88.20 -40.38 \Y, Peak Pass | Harmonic
16 802.11be EHT20 97 - - - - - - - Band Edge
16 802.11be EHT20 97 12870.00 47.73 88.20 -40.47 H Peak Pass | Harmonic
19 802.11be EHT20 117 - - - - - - - Band Edge
19 802.11be EHT20 117 13070.00 47.89 88.20 -40.31 H Peak Pass | Harmonic
20 802.11be EHT20 | 149 - - - - - - - Band Edge
20 802.11be EHT20 | 149 | 13390.00 47.51 74.00 -26.49 H Peak Pass | Harmonic
21 802.11be EHT20 A 181 - - - - - - - Band Edge
21 802.11be EHT20 | 181 | 13710.00 47.85 88.20 -40.35 H Peak Pass | Harmonic
25 802.11be EHT40 3 5922.12 44.94 68.20 -23.26 H Average = Pass | Band Edge
25 802.11be EHT40 3 11930.00 47.32 74.00 -26.68 H Peak Pass | Harmonic
27 802.11be EHT80 7 5919.88 42.50 68.20 -25.70 H Average = Pass  Band Edge
27 802.11be EHT80 7 11970.00 47.58 74.00 -26.42 H Peak Pass Harmonic
29 | 802.11be EHT160 15 5924.12 42.63 68.20 -25.57 H Average = Pass Band Edge
29 802.11be EHT160 15 12050.00 47.74 74.00 -26.26 H Peak Pass Harmonic
31 |802.11be EHT320 31 5625.03 55.55 68.20 -12.65 H Average = Pass Band Edge
31 802.11be EHT320 31 12210.00 47.60 74.00 -26.40 H Peak Pass Harmonic
32 802.11be EHT320 63 - - - - - - - Band Edge
32 802.11be EHT320 63 12530.00 47.50 74.00 -26.50 \% Peak Pass Harmonic
44 802.11be EHT20 1 5908.16 42.55 68.20 -25.65 H Average = Pass Band Edge
44 802.11be EHT20 1 - - - - - - - Harmonic
45 802.11be EHT20 1 5910.26 42.34 68.20 -25.86 H Average = Pass Band Edge
45 802.11be EHT20 1 - - - - - - - Harmonic
Sporton International Inc. (ShenzZhen) Page Number : C30of C79
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saranas. FCC RF Test Report

Report No. : FR382311H

Mode  Modulation  ch. o€k Leve o LmiMaOn | poi B Result  Remark
46 802.11be EHT20 1 5909.84 42.38 68.20 -25.82 H Average = Pass Band Edge
46 802.11be EHT20 1 - - - - - - - Harmonic
50 802.11be EHT20 1 5910.96 42.71 68.20 -25.49 H Average = Pass Band Edge
50 802.11be EHT20 1 - - - - - - - Harmonic
51 802.11be EHT20 1 5909.98 42.69 68.20 -25.51 H Average = Pass Band Edge
51 802.11be EHT20 1 - - - - - - - Harmonic
54 802.11be EHT80 7 5914.32 47.07 68.20 -21.13 H Average = Pass | Band Edge
54 802.11be EHT80 7 - - - - - - - Harmonic
56 802.11be EHT160 15 5867.00 47.73 68.20 -20.47 H Average = Pass | Band Edge
56 802.11be EHT160 15 - - - - - - - Harmonic
58 802.11be EHT320 31 5907.58 55.03 68.20 -13.17 H Average  Pass | Band Edge
58 802.11be EHT320 31 - - - - - - - Harmonic
60 802.11be EHT320 31 5625.03 49.55 68.20 -18.65 H Average = Pass | Band Edge
60 |802.11be EHT320 31 - - - - - - - Harmonic
62 802.11be EHT320 31 5625.03 72.85 88.20 -15.35 H Peak Pass | Band Edge
62 802.11be EHT320 31 - - - - - - - Harmonic
64 802.11be EHT80 7 5923.28 43.79 68.20 -24.41 H Average  Pass | Band Edge
64 802.11be EHT80 7 - - - - - - - Harmonic
66 | 802.1l1be EHT160 15 5924.12 53.57 68.20 -14.63 H Average = Pass | Band Edge
66 | 802.1l1be EHT160 15 - - - - - - - Harmonic
68 802.11be EHT160 15 5922.16 47.25 68.20 -20.95 H Average = Pass | Band Edge
68 802.11be EHT160 15 - - - - - - - Harmonic
70 802.11be EHT320 31 5918.05 54.80 68.20 -13.40 H Average = Pass | Band Edge
70 802.11be EHT320 31 - - - - - - - Harmonic
72 802.11be EHT320 31 5625.03 48.56 68.20 -19.64 H Average = Pass | Band Edge
72 802.11be EHT320 31 - - - - - - - Harmonic
74 1802.11be EHT320 31 5625.03 48.56 68.20 -19.64 H Average = Pass | Band Edge
74 802.11be EHT320 31 - - - - - - - Harmonic
87 802.11be EHT40 43 - - - - - - - Band Edge
87 802.11be EHT40 43 12330.00 47.92 74.00 -26.08 H Peak Pass | Harmonic
88 802.11be EHT40 91 - - - - - - - Band Edge
88 802.11be EHT40 91 12810.00 48.89 88.20 -39.31 H Peak Pass | Harmonic
91 802.11be EHT40 123 - - - - - - - Band Edge
91 802.11be EHT40 123 13130.00 49.24 88.20 -38.96 H Peak Pass Harmonic
92 802.11be EHT40 & 147 - - - - - - - Band Edge
92 802.11be EHT40 147 13370.00 48.79 74.00 -25.21 H Peak Pass Harmonic
93 802.11be EHT40 & 179 - - - - - - - Band Edge
93 802.11be EHT40 179 | 13690.00 50.63 88.20 -37.57 H Peak Pass | Harmonic
96 802.11be EHT80 39 - - - - - - - Band Edge
96 802.11be EHT80 39 12290.00 49.06 74.00 -24.94 H Peak Pass Harmonic
97 802.11be EHT80 87 - - - - - - - Band Edge
97 802.11be EHT80 87 12770.00 48.49 88.20 -39.71 \Y, Peak Pass | Harmonic
99 802.11be EHT80 A 135 - - - - - - - Band Edge
99 802.11be EHT80 | 135 | 13250.00 49.11 74.00 -24.89 \Y, Peak Pass | Harmonic
100 | 802.11be EHT80 151 - - - - - - - Band Edge
Sporton International Inc. (ShenzZhen) Page Number : C40of C79
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Report No. : FR382311H

Mode Modulation Ch. (i/rlﬁg) (dE?(/(e/IrT\) (dlé'un\q;/tm) M(?jré;)m ‘ Pol. 'Z?/Zk Result = Remark
100 | 802.11be EHT80 151 13410.00 48.04 88.20 -40.16 H Peak Pass Harmonic
101  802.11be EHT80 167 - - - - - - - Band Edge
101 | 802.11be EHT80 167 13570.00 48.90 88.20 -39.30 \Y, Peak Pass Harmonic
103 802.11be EHT160 47 - - - - - - - Band Edge
103 | 802.11be EHT160 47 12370.00 47.40 74.00 -26.60 \Y, Peak Pass Harmonic
104 ' 802.11be EHT160 79 - - - - - - - Band Edge
104 ' 802.11be EHT160 79 12690.00 47.48 74.00 -26.52 \Y, Peak Pass | Harmonic
105 802.11be EHT160 143 - - - - - - - Band Edge
105 | 802.11be EHT160| 143 | 13330.00 48.15 74.00 -25.85 Y, Peak Pass | Harmonic
Sporton International Inc. (ShenzZhen) Page Number : C50f C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saranas. FCC RF Test Report Report No. : FR382311H

Pol. Horizontal Vertical
Lo ] Date: 20230809 . Lewl i) Date: 20230909
1225 125

815 LI
LT L0 e LT 0 | e
00+ SRS — 00+ e —
mw__ U Ll e | AG_BE(UNI6E -Wr__ J il R N
Peak WWWW ™, WWM A g, ./N'W’"” W WW'W oG By qartotbnter | g Wm
350 3
Avg
115 fl
200 13760 3. 26880. 3340, 40000 700 13760. 0. 26880, 3340, 40000
Frequency (Hz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11910.00 47.94 74.00 -26.06 £5.77 39.44 13.18 50.85 -~ --- Peak 1 11910.00 47.89 74.00 -26.11 £5.70 9.4 1318 045 -~ --- Peak
1 17865.00 47.79 74.00 -26.M 30.07 44.87 16.20 5.3 --- -~ Peak 1 17865.00 47.60 74.00 -26.40 38.88 4487 16.20 5235 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C6 of C79

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report Report No. : FR382311H

Pol. Horizontal Vertical
Lol Date: 2023.00.09 Ll Date: 2023.09.09
1225 1225

875 85
|| ] R L s R 2
100 10
o | LTI 1] wike 1 A
ea e sl oo e T e
Avg 0 30
175 .
i 13780, 2030, 26880, 33440, 40000 0 13780, 30, 26680, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midihdde B 0 B B B o g Medindde B G Bh B B o g
1 12350.00 46.35 74.00 -27.65 43.79 39.75 13.35 50.54 --- - Peak 1 1235000 46.91 74.00 -27.09 8435 39.75 13.35 50.54 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C7 of C79

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report Report No. : FR382311H

Pol. Horizontal Vertical
Lol Date: 2023.00.09 Ll Date: 2023.09.09
1225 1225

" H | U L H PEAKJ!E(UN 6E "

jil 1l 1l
_m_1
| e

| "ML
l‘wm H AVG_LE(UN fE MLH[WLM
nY

PEAK_I!E{UM | 6

%I;I;
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n\VG_I!E{U! Kl

[
Peak 24 g T Mgyt o o b e el e
Avg 0 30
175 .
i 13780, 2030, 26880, 33440, 40000 0 13780, 30, 26680, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midihdde B 0 B B B o g Medindde B G Bh B B o g
1 1830.00 47.37 88.20 -40.83 44.57 40.16 13.50 50.86 --- - Peak 1 1283000 47.48 88.20 -40.72 44.68 40.16 13.50 50.86 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C8of C79

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report Report No. : FR382311H

Pol. Horizontal Vertical
Lol Date: 2023.00.09 Ll Date: 2023.09.09
1225 1225

1] | .

jil Ll
n_mrL_u
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il T T T e
it H ﬁVG_j!E(LJy I MLWWLM
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»\VGJE UNl_6E
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Peak 525 it " My i e g e i
i e gy el Ty
Avg 0 30
175 .
i 13780, 2030, 26880, 33440, 40000 0 13780, 030, 26680, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midihdde B 0 B B B o g Medindde B G Bh B B o g
1 1870.00 47.52 88.20 -40.68 44.70 40.20 13.%2 50.90 --- - Peak 1 1287000 47.66 88.20 -40.54 44.84 40.20 13.32 50.90 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C9of C79

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report Report No. : FR382311H

Pol. Horizontal Vertical
Lol Date: 2023.00.09 Ll Date: 2023.09.09
1225 1225

" H | U L H PEAKJ!E(UN 6E "

g oI I L ="
WWWLM b H AVG_LE@M I Mw
Y o ne

J
LJ_H . MH f.ve_lmuy I:

=

==

[
Peak B ool oo ™ i e P e N Vgl N S
Avg 0 30
175 f.
il 13760, 23N, 6880, 33440, 40000 T 13760, 03N, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midihdde B 0 B B B o g Medindde B G Bh B B o g
1 13070.00 47.76 88.20 -40.44 44.81 40.34 13.%8 50.97 --- - Peak 1 13070.00 47.53 88.20 -40.67 44.58 40.34 13.%8 50.97 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C10 of C79

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



SPORTON LAB.

FCC RF Test Report

Report No. : FR382311H

Pol. Horizontal

Vertical

: 4eLﬂ‘iﬂI (dBuVim)

Date: 2023.09-09

o] Date: 2023409

815 875
| L | || ] IR | b
100 d 100 2
R 1 N ™ LT o
eal " Nt ”
NIRRT ot T, bl S e Sl T
Avg 0 30
175 fl
7200 13760, 030, 26830, 40000 T200 13760, 2030, 26880, 3340 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o deg Modln B B W B & B o deg
1 13390.00 47.80 74.00 -26.20 84.43 £0.53 13.68 50.84 - - Peak 1 13399.00 47.14 74.00 -26.86 43.77 40.53 13.68 0.4 - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C11 of C79

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saranas. FCC RF Test Report Report No. : FR382311H

Pol. Horizontal Vertical
Lol Date: 2023.00.09 Ll Date: 2023.09.09
1225 1225

T T e ML T e
Peak MWLH[WLM J st H "VG.LE('J" fE MLWWLM J e H ﬁve_lli(yu i
W oy G

s I Rt ety e v
Avg 0 30
175 .
i 13780, 2030, 26880, 33440, 40000 0 13780, 30, 26680, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midihdde B 0 B B B o g Medindde B G Bh B B o g
1 13710.00 47.08 88.20 -41.12 £3.33 40.73 13.78 50.76 --- - Peak 1 1371000 47.63 88.20 -40.57 43.88 40.73 13.78 S0.76 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C12 of C79

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report

Report No. : FR382311H

13
Mode Band Edge
UNII-5_5925-6425_802.11be EHT20_CH1_5955MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
Lol i) Date: 20230008 Lol i) Date: 20230908
1225 PEAK{U-HI) B 1225
1050 1040
PEAK(U-Hl) 6
. 00
104 100
1
11 R R S YUY ST SR WOWY i3 i
Peak ‘ WWW
30 30
115 115
825 5653, 51, 5909, 5931, 5985 100 240. 80, 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol die B B & B B @ by W die B B0 B B B @ by
1 592258 53.82 88.20 -34.38 40.15 36.59 10.43 3.3 100 14 Peak 1 5955.00 104,80 ------ ------ 90.99 36.64 10.50 33.33 100 14 Peak
- Lo i) Date: 20230908 - Lol i) Date: 2023-09-08
1225 1225
1050 G 58 150
i15 i1
u il AGIUAD S
350 35I0M
115 115
25 5453, 5481, 5900, 5931, 5965 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ dg W BU B B BN B B B @ g
1 5924.40 41.89 68.20 -26.31 28.21 36.59 10.44 33.35 100 14 Average 1 59%5.00 94.60 ------ ------ 80.79 36.64 10.50 33.33 100 14 Average
Sporton International Inc. (ShenzZhen) Page Number : C13 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report

Report No. : FR382311H

13
Mode Band Edge
UNII-5_5925-6425_802.11be EHT20_CH1_5955MHz
ANT CDD 9+15
Pol. Vertical Fundamental
Lol i) Date: 20230008 Lol i) Date: 20230908
1225 PEAK(U-HI). 68 1225
1050 1040
PEAK(U-Hl)_6
M|
104 100
1
Ly - T S— 525 b~
Peak M
30 30
115 115
825 5653, 51, 5909, 5931, 5985 100 240. 80, 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol die B B & B B @ by W die B B0 B B B @ by
1 587428 53.12 88.20 -35.08 39.65 36.52 10.33 33.38 100 68 Peak 1 5955.00 10101 ------ ------ §7.20 36.64 10.50 33.33 100 68 Pesk
- Lo i) Date: 20230908 - Lol i) Date: 2023-09-08
1225 1225
1051 AV 5 1050
i15 i1
u il AGIUAD S
%0 35'0M
115 115
25 5453, 5481, 5900, 5931, 5965 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ dg W BU B B BN B B B @ g
1 5023.42 42.39 68.20 -15.81 28.71 36.59 10.44 33.35 100 68 Average 1 59%5.00 91.27 ------ ------ 77.46 36.64 10.50 33.33 100 68 Average
Sporton International Inc. (ShenzZhen) Page Number : C14 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report Report No. : FR382311H

Pol. Horizontal Vertical
.. Lol Vi) Date: 20230910 .. Lol (Vi) Date: 20230910
1225 1225
815 LI
LT L0 e LT 0 | e
00+ SRS — 00+ e —
il _-Wr_'_ L LU i AVG_BE ﬁ% __-|I|‘7_'_ —L LU U AVG_BE(UNN]_BE
Peak W T g W as WMMWW*‘MMW T AT
350 3
Avg
115 fl
200 13760 3. 26880, 3340, 40000 700 13760. 0. 26880, 3340, 40000
Frequency (Hz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11910.00 47.17 74.00 -26.83 45.00 39.44 13.18 50.45 --- .- Peak 1 1191000 47.38 74.00 -26.62 45.21 39.M4 13.18 50.45 --- .- Peak
2 17865.00 47.60 74.00 -26.40 38.88 44.87 16.20 5235 --- - Peak 1 17865.00 47.37 74.00 -26.63 3B.65 44.87 16.20 5235 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C15 of C79

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report Report No. : FR382311H

Pol. Horizontal Vertical
Lol Date: 20230840 Ll Date: 20234840
1225 1225

T T e ML T e
Peak MWLNWLM H AVG_LE(HM I MLH[WLMJ ny H m_‘qgul&

3
K3

A T T A ey W Mg ot i
Avg 0 30
175 .
i 13780, 2030, 26880, 33440, 40000 0 13780, 30, 26680, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midihdde B 0 B B B o g Medindde B G Bh B B o g
1 12350.00 47.63 74.00 -26.37 45.07 39.75 13.35 50.54 --- - Peak 1 1235000 47.95 74.00 -26.05 45.39 39.75 13.35 50.54 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C16 of C79

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report Report No. : FR382311H

Pol. Horizontal Vertical

Lo i) Date: 20230940 . Lo 6B Date: 20230940

T T e ML T e
Peak m%mWLﬁ wa wmwwu "‘VG-LEM{% %\_ﬂ[ LM hVG_lEM%

=E
SIS
3
3

s e ki o e " el oo
Avg 0 30
115 fl.
T 13760, 3N, 5880, 33440, 40000 T 13760, N3N, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midihdde B 0 B B B o g Medindde B G Bh B B o g
1 12830.00 47.15 88.20 -40.95 44.45 40.16 13.50 50.86 --- - Peak 1 1283000 47.82 88.20 -40.38 45.02 40.16 13.50 50.86 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C17 of C79

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report Report No. : FR382311H

Pol. Horizontal Vertical
Lol Date: 20230840 Ll Date: 20230928
1225 1225

1 e R .

"I “INLIMr_ 1]
LI T ekl LT
AU 1

L

PEAK_I!E{UM | 6

%I;I;
3

n‘cVGJ E(UNN_6E
it

==

Peak bt o™ A o g T LS WINPT i O e
Avg 0 30
175 .
i 13780, 2030, 26880, 33440, 40000 0 13780, 30, 26680, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midihdde B 0 B B B o g Medindde B G Bh B B o g
1 1870.00 47.73 88.20 -40.47 84.91 40.20 13.%2 50.90 --- - Peak 1 1287000 47.%5 88.20 -40.65 M4.73 40.20 13.%2 50.90 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C18 of C79

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FR382311H

Pol. Horizontal Vertical
Lol Date: 20230840 Ll Date: 20234840
1225 1225

1]

PEAKJ!E(UN 6E

| — —
>

LML
LT 1
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N ) AVG_LE(UN 5
Peak - e g  fo
Avg 0
175
il 13760, 23N, 6880, 40000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Mol BV B BN B & B o dg
1 13070.00 47.89 83.20 -40.31 44.94 40.34 13.58 50.97 - - Peak

700 HHH LJ U J U PEAK_I!E{UM | 6
MWWLMJ

1o H f.ve_lmyy I:

STt S g g
30
f.
T 13760, 03N, 26880, 33440, 40000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
WedwhBWe B BN B & B o d
1 13070.00 47.24 83.20 -40.96 44.29 40.34 13.58 50.97 - - Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number : C19 of C79




saranas. FCC RF Test Report Report No. : FR382311H

Pol. Horizontal Vertical
Lol Date: 20230840 Ll Date: 20234840
1225 1225

" J U H PEAKJ!E(UN 6E "

L TN | T ki
1 R g I LT
el o

MJ - H »\VG_I!E{UM Kl
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|
M

SN

Peak 2 " ‘
i i NPTl U W AT Lo
Avg 0 30
175 .
i 13780, 2030, 26880, 33440, 40000 0 13780, 30, 26680, 33440, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midihdde B 0 B B B o g Medindde B G Bh B B o g
1 13390.00 47.51 74.00 -26.49 44.14 40.53 13.68 50.84 --- - Peak 1 1339000 47.18 74.00 -26.82 43.81 40.53 13.68 50.84 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C20 of C79

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report Report No. : FR382311H

Pol. Horizontal Vertical
Lol Date: 20230840 Ll Date: 20234840
1225 1225

1] | .

' L 1
ML 1]
Tt
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e

PEAK_I!E{UM | 6
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e
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Peak 5 p‘cVG_I!E(UM |6
ea e i WO At o ol s il Pl i
Avg 0 30
175 fl
7200 13760, 030, 26830, 33440 40000 T200 13760, 2030, 26880, 3340 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o deg Modln B B W B & B o deg
1 13710.00 47.85 88.20 -40.35 84.10 40.73 13.78 50.76 --- - Peak 1 1371000 47.42 88.20 -40.78 43.67 40.73 13.78 S0.76 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C21 of C79

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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saranas. FCC RF Test Report

Report No. : FR382311H

Mode Band Edge
UNII-5_5925-6425_802.11be EHT40_CH3_Full_5965MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
Lol i) Date: 20230008 Lol i) Date: 20230908
1225 PEAK{U-HI) B 1225
1050 1040
PEAK(U-H) 6
. 00
104 100
1
L - A s o
Peak
30 30
115 115
825 5689, 5921, 5983, 5985 100 240. 80, 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol die B B & B B @ by W die B B0 B B B @ by
1 5922.60 55.23 88.20 -32.97 41.56 36.59 10.43 33.35 100 41 Peak 1 5965.00 102.80 ------ ------ 88.95 36.65 10.52 33.32 100 41 Pesk
- Lo i) Date: 20230908 - Lol i) Date: 2023-09-08
1225 1225
150 AVGUA6E 1050
i15 i1
u il AL
1
30 30
115 115
25 5488, 5921, 5983, 5985 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Ant Cable Preanp APos  TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ dg W BU B B BN B B B @ g
1 552012 44.94 68.20 -13.26 31.77 36.59 10.43 33.35 100 41 Average 1 5965.00 93.83 ------ ------ 79.98 36.65 10.52 33.32 100 41 Average

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number : C22 of C79




saranas. FCC RF Test Report

Report No. : FR382311H

Mode Band Edge
UNII-5_5925-6425_802.11be EHT40_CH3_Full_5965MHz
ANT CDD 9+15
Pol. Vertical Fundamental
Lol i) Date: 20230008 Lol i) Date: 20230908
1225 PEAK{U-HI) B 1225
1050 1040 ,
PEAK(U-Hl)
. 1
104 100
1
71— S A SR SRS RN 5 L ——
Peak WMM
30 30
115 115
825 5657, 5688, 5921, 5983, 5985 100 240. 80, 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol die B B & B B @ by W die B B0 B B B @ by
1 592052 53.24 88.20 -34.96 39.57 36.59 10.43 3.35 100 62 Peak 1 5965.00 94.91 ------ oo B1.06 36.65 10.52 33.32 100 62 Pesk
- Lo i) Date: 20230908 - Lol i) Date: 2023-09-08
1225 1225
1050 AU 5 150
i15 i1
0 10 AVGHULH)_§
%0 35'0M
115 115
25 5887, 5888, 5921, 5983, 5985 100 240. 8. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ dg W BU B B BN B B B @ g
1 5924.20 42.42 68.20 -15.78 28.74 36.59 10.44 33.35 100 62 Average 1 5965.00 86.26 ------ ------ .41 36.65 10.52 33.32 100 62 Average

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number : C23 of C79



SPORTON LAB.

FCC RF Test Report

Report No. : FR382311H

:VHW T 0] || bl :VUW LU [ | sl
veak | wfll LIL L )] e MU T T e
Avg T i WJ"“*’”WWMW”'W oo

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Freq Llevel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuv/m dBW dB/m  dB  dB @ deg
1*11930.00 47.32 -26.68 74.00 58.24 39.37 13.18 63.47  --- - Peak

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor

dB dBuV/m dBuV  dB/m dB dB an  deg

1*11930.60 47.26 -26.74 74.80 58.18 39.37 13.18 63.47  ---  ---

Remark

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number 1 C24 of C79




saranas. FCC RF Test Report

Report No. : FR382311H

Mode Band Edge
UNII-5_5925-6425_802.11be EHT80_CH7_Full_5985MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
Lol i) Date: 20230008 Lol i) Date: 20230908
1225 PEAK{U-HI) B 1225
1050 1040
PEAK(U-Hl)
i15 i1 Ll
104 100
1
Peak
30 30
115 115
Bi65 5697, L) 59641, 5993, 6025 100 240. 80, 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol de B B b B B @ by W die B B0 B B B @ by
1 5920.68 53.36 88.20 -34.84 39.69 36.59 10.43 33.35 100 34 Peak 1 5985.00 98.62 ------ ------ B4.68 36.68 10.57 3331 100 34 Pesk
- Lo i) Date: 20230908 - Lol i) Date: 2023-09-08
1225 1225
150 AV 68 1050
i15 i1
0 10 AVGHULH)_§
Avg !
30 30
115 115
i 5807, 59, 5961, 5993, 6025 100 240. 8. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ g W BU B B BN B B B @ g
1 5019.88 42.50 68.20 -15.70 28.83 36.59 10.43 33.35 100 34 Average 1 5985.00 89.83 ------ ------ 75.89 36.68 10.57 33.31 100 34 Average

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number : C25 of C79



saranas. FCC RF Test Report

Report No. : FR382311H

27
Mode Band Edge
UNII-5_5925-6425_802.11be EHT80_CH7_Full_5985MHz
ANT CDD 9+15
Pol. Vertical Fundamental
Lol i) Date: 20230008 Lol i) Date: 20230908
1225 PEAK(U-HI). 68 1225
1050 1040
1
PEAK(U-Hl) 6
. M
104 100
1
S5t ” il 525
Peak | M
30 30
115 115
Bi65 5697, L) 59641, 5993, G025 100 240. 80, 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol de B B b B B @ by W die B B0 B B B @ by
1 59371 53.63 88.20 -34.57 39.95 36.59 10.44 3335 100 62 Peak 1 5985.00 9119 ------ - 77.05 36.68 10.57 3331 100 62 Pesk
- Lo i) Date: 20230908 - Lol i) Date: 2023-09-08
1225 1225
1050 G 58 150
i15 i1
0 10 AVGHUH)_§
Avg A S N
35:0 35:0M
115 115
i 5847, 59, 5961, 5993, 6025 100 240. 8. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ g W BU B B BN B B B @ g
1 5925.00 42.05 68.20 -26.15 28.35 36.60 10.44 33.34 100 62 Average 1 5985.00 B2.86 ------ ------ 68.72 36.68 10.57 33.31 180 62 Average
Sporton International Inc. (ShenzZhen) Page Number : C26 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saranas. FCC RF Test Report Report No. : FR382311H

Pol. Horizontal Vertical
Data: 13 Data: 14
4 agLevel (dBuVim) Date: 2023.09-28 1apeve! (dBuVim) Date: 2023-09-28
1225 1225
1050 105.0
a5 875
{ O A n J | s {1 T i [ | vl
00 — 0.0
eeak | UL T, 0] fﬂm‘g 1 ] U | whaled
o WM va 5 ;M%MWW pitte] Moy
AVg W W
350 35.0|
17.5) 175
200 13760. 20320. 26880. 33440, 40000 200 13760. 20320 26880. 33440, 40000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
Mz dBuV/m dB dBuv/m dBWV  dB/m a8 dB o deg MHz dBuV/m dB dBuv/m dBuV  dB/m dB dB o deg
1*11970.80 47.58 -26.42 74.00 58.45 39.39 13.21 63.47 ---  --- Pesk 1*11970.60 47.11 -26.89 74,80 57.98 39.39 13.21 63.47 ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C27 of C79

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



s ss. FCC RF Test Report Report No. : FR382311H

29

Mode Band Edge

UNII-5_5925-6425_802.11be EHT160_CH15_Full_6025MHz

ANT CDD 9+15
Pol. Horizontal Fundamental
Lol i) Date: 20230008 Lol i) Date: 20230908
1225 PEAK(U-HI). 68 1225
1050 1040
PEAK(U-Hl) 6
i15 i1 Ll
104 100
1 LMM
L sk S R 525
Peak
30 30
115 115
825 5681, 5431, 5993, 6049, 108 100 240. 80, 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol de B B b B B @ by W die B B0 B B B @ by
1 5909.28 54.13 88.20 -34.07 40.50 36.57 10.41 33.35 100 38 Peak 1 6025.00 9.60 ------ ------ B2.61 3671 10.59 3331 100 38 Pesk
- Lo i) Date: 20230908 - Lol i) Date: 2023-09-08
1225 1225
1050 AVGUAI B 1050
i15 i1
u il AGIA
525 1 525 LWM_«
Avg
30 30
115 115
25 5681, 5431, 5993, 6049, 6105 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ g W BU B B BN B B B @ g
1 5924.12 42.63 68.20 -15.57 28.95 36.59 10.44 33.35 100 38 Average 1 6025.00 87.82 ------ ------ 7.8 36.71 10.59 33.31 100 38 Average
Sporton International Inc. (ShenzZhen) Page Number : C28 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




s ss. FCC RF Test Report Report No. : FR382311H
29
Mode Band Edge
UNII-5_5925-6425_802.11be EHT160_CH15_Full_6025MHz
ANT CDD 9+15
Pol. Vertical Fundamental
Lol i) Date: 20230008 Lol i) Date: 20230908
1225 PEAK{U-HI) B 1225
1050 1040
1 PEAK(U-_6
. 00
104 100
£23 ! £2§
Peak
30 30
115 115
825 5681, 5431, 5993, 6049, 108 100 240. 80, 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol de B B b B B @ by W die B B0 B B B @ by
1 59271 5197 88.20 -36.23 38.30 36.59 10.43 3.3 100 67 Peak 1 6025.00 88.64 ------ ------ 74.65 3671 10.59 3331 100 67 Pesk
- Lo i) Date: 20230908 - Lol i) Date: 2023-09-08
1225 1225
1051 AV 5 1050
i15 i1
0 10 AVGHULH)_§
525 525
Avg !
30 30
115 115
25 5681, 5431, 5993, 6049, 105 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ g W BU B B BN B B B @ g
1 5924.40 42.16 68.20 -26.04 28.48 36.59 10.44 33.35 100 67 Average 1 6625.00 8.60 ------ ------ 66.61 36.71 10.59 33.31 180 67 Average
Sporton International Inc. (ShenzZhen) Page Number : C29 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saranas. FCC RF Test Report Report No. : FR382311H

Pol. Horizontal Vertical
Data: 13 Data: 14
Lo (B Date: 2023.08.27 Jagleve (6BuVm) Date: 2023-09-28
1225 125
1050 105.0
815 875
WL O 1 el LT U] [ | b
70 g
S 1 R R 1 N AL N
525 525/ e, Ay
e Tt Al W“AM e e B Wt B
A "
175 1715
200 13760. 20320. 26880. 33440, 40000 200 13760. 20320. 26880. 33440. 40000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna (Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
Mz dBuv/m  dB dBuv/m dBw dB/w  dB B em  deg MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB o deg
1*12050.00 47.74 -26.26 74.80 58.54 39.43 13.25 63.48 ---  --- Peak 1*12050.00 47.32 -26.68 74.00 58.12 39.43 13.25 63.48  ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C30 of C79

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report

Report No. : FR382311H

31
Mode Band Edge
UNII-5_5925-6425 802.11be EHT320_CH31_Full_6105MHz
ANT CDD 9+15
Pol. Horizontal Fundamenta
- Lo i) Date: 20230045 Lo i) Date: 20230020
125 PEAK{U-N. e 1225
1050 1050
875 i15
i ! e
L —— 525
Peak
30 Kl
115 115
5460 564, 578, 5443, 6104, 6265 1000 240, 3440, A7, 5960, 00
Frequency (WHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mol & BN B B B o dg Meddnddn B B B B B o dg
1 5625.03 68.73 83.20 -19.47 5%6.26 36.18 9.81 33.52 100 19 Peak 1 6105.00 94.06 ------ ------ 80.05 36.74 10.63 33.36 100 19 Pesk
: Date: 20230915
o Level (dBuvim) Date: 220045 gl (Bulim) E
1225 1225
1050 MG e 1050
i75
00
I
525
Avg
3840
175 17.5
[ 0
5460 5621, 5782, 5943, 6104, 6269 1000 240, 3480, 4720, 5960. 7200
Frequency (WHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos  TPos Linit Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Remark
MW/ dilfn B dl b B B @ _dEE Miz dBuV/m dBuV/m  dB dBV dB/m B B m  deg
1 5625.63 55.55 68.20 -12.65 43.08 36.18 9.81 33.52 100 19 Average 1 6105.00 B5.08 ------ ------ .27 3674 10.63 3336 100 19 Average
Sporton International Inc. (ShenzZhen) Page Number : C31 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




s ss. FCC RF Test Report Report No. : FR382311H

31

Mode Band Edge

UNII-5_5925-6425 802.11be EHT320_CH31_Full_6105MHz

ANT CDD 9+15
Pol. Vertical Fundamenta
Lol i) Date: 2023-00-20 Lol i) Date: 2023-09-20
1225 PEAK(U-HI). 68 1225
1050 1040
PEAK(U-Hl) 6
. I Ty
104 100
1
52:5# It Aws A"A”‘In ik HraitHe s o 52:5
Peak
30 30
115 115
B0 5621, 578 5943, 104, 6265 100 240. 80, 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol de B B b B B @ by W die B B0 B B B @ by
1562422 55.21 88.20 -32.99 42.76 36.17 9.81 33.53 100 102 Peak 1 6105.00 83.32 ------ - 69.31 36.74 10.63 33.36 100 102 Pesk
- Lo i) Date: 2023-09-20 - Lol i) Date: 2023-09-20
1225 1225
1050 G 58 150
i15 i1
0 10 AVGHULH)_§
525 525
Avg !
30 30
115 115
B4l 5621, 5781, 5943, 6104, 6265 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ g W BU B B BN B B B @ g
1 5509.19 42.36 68.20 -25.84 28.73 36.57 10.41 33.35 100 102 Average 1 6105.00 742 ------ - 60.20 36.74 10.63 33.36 100 102 Average
Sporton International Inc. (ShenzZhen) Page Number : C32 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saranas. FCC RF Test Report

Report No. : FR382311H

Pol. Horizontal Vertical
Data: 13 Data: 14
qqgLevel (@BuVim) Date: 2023-09-28 14pLEve! (dBuVim) Date: 2023-09-28
1225 1225
1050 1050
a5 1.5
I T L [ | e T ) U | vl
00 700
e L] [P I 1 R
Avg | o
350 35.0
115 115
200 13760. 20320. 26880. 33440. 40000 200 13760. 20320. 26880. 33440, 40000
Frequency (MHZ) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna (Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m d8 dBuV/m dBWV  dB/m @ B o deg MHz dBuV/m dB dBuV/m dBuwV  dB/m d8 dB a deg
1*12210.08 47.60 -26.40 74.00 58.32 39.51 13,30 63.53  ---  --- Peak 1*12210.00 47.19 -26.81 74.80 57.91 39.51 13.30 63.53  ---  --- Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number : C33 0of C79



saranas. FCC RF Test Report

Report No. : FR382311H

Pol. Horizontal Vertical
Dat 13 Data: 14
(g EveH (BuVim) Date: 2023:09-28 14gLevel [@Buvim) Date: 2023.09-27
1225 124
q 1
475 L e i T A A
I I R L | | o
700 T =
S 1 R ' N e
P i N o P NP S L
Avg %
175 175
200 13760, 20520, 26880, 33440, 40000
200 13760, 20320, 26880, 33440, 40000
Frequency (Mliz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Over Linit  feadintenna (able Preamp AfPos T/Pos

MHz dBuV/m B dBuV/m dBWV dB/m  dB  dB m deg

1*12530.06 47.04 -26.96 74.00 57.58 39.67 13.41 63.62 ---  --- Peak

Freq Level Limit Line Level Factor

d6 dBuV/m dBuv  dB/nm

Loss Factor Remark

B dB e deg

1+12530.08 47.50 -26.50 74.08 58.04 39.67 13.41 63.62 ---  --- Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number

: C34 of C79




s ss. FCC RF Test Report Report No. : FR382311H

44

Mode Band Edge

UNII-5_5925-6425_802.11be EHT20_CH1_Single RU 26/0_5955MHz

ANT CDD 9+15
Pol. Horizontal Fundamental

Lol i) Date: 20230043 Lol i) Date: 20230943
1225 PEAK{U-HI) B 1225

1050 1040

PEAK(U-Hl)

M|

104 100
1
YL So———— t— IS —— 525 I
Peak MM

30 30

115 115

825 5653, 51, 5909, 5931, 5985 100 240. 80, 4720, 5960. m

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol die B B & B B @ by W die B B0 B B B @ by

1 587470 53.87 88.20 -34.33 40.40 36.52 10.33 338 100 15 Peak 1 5955.00 105.23 ------ o= 91.42 3.64 1050 33.33 100 15 Peak

- Lo i) Date: 20230943 - Lol i) Date: 20230943
1225 1225
1051 AV 5 1050
i15 i1
u il AGIUAD S

35.0 35.0W
115 115
25 5453, 5481, 5900, 5931, 5965 100 240. 8. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ dg W BU B B BN B B B @ g
1 5908.16 42.55 68.20 -25.65 28.94 36.57 10.40 33.36 100 15 Average 1 59%5.00 96.03 ------ ------ B.22 36.64 10.50 33.33 180 15 Average
Sporton International Inc. (ShenzZhen) Page Number : C350f C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saranas. FCC RF Test Report

Report No. : FR382311H

44
Mode Band Edge
UNII-5_5925-6425_802.11be EHT20_CH1_Single RU 26/0_5955MHz
ANT CDD 9+15
Pol. Vertical Fundamental
Lol i) Date: 20230043 Lol i) Date: 20230943
1225 PEAK{U-HI) B 1225
1050 1040
PEAK(U-Hl) 6
. i
104 100
1
Ly L ek " i " 525 ko kot
peak WM
30 30
115 115
825 5653, 5, 5909, 5931, 5985 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol die B B & B B @ by W die B B0 B B B @ by
1 585342 54.00 88.20 -34.20 40.61 36.49 10.29 33.39 100 102 Peak 1 5955.00 94.49 ------ - 80.68 36.64 10.50 33.33 100 102 Pesk
- Lo i) Date: 20230943 - Lol i) Date: 20230943
1225 1225
150 AV 68 1050
i15 i1
0 10 AVGHUH)_§
750 30 W
115 115
25 5453, 5481, 5900, 5931, 5965 100 240. 8. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark

d B dim B B o deg
1 5910.9 42.38 68.20 -15.82 28.74 36.58 10.41 33.35 100

102 Average

d By di/m B B o deg
70.05 36.64 10.50 33.33 100

102 Average

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number

: C36 of C79




saranas. FCC RF Test Report

Report No. : FR382311H

Mode Band Edge
UNII-5_5925-6425_802.11be EHT20_CH1_Single RU 52/37_5955MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
Lol i) Date: 20230043 Lol i) Date: 20230943
1225 PEAK(U-HI). 68 1225
1050 1040
PEAK(U-Hl)
M|
104 100
1
L ] n b 525 byt
Peak MMWWWMW
30 30
115 115
825 5653, 5, 5909, 5931, 5985 100 240. 80, 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol die B B & B B @ by W die B B0 B B B @ by
1 5910.9% 53.19 88.20 -35.01 39.55 3.5 10.41 33.35 100 14 Peak 1 5955.00 103,59 ------ ------ B9.78 36.64 10.50 33.33 100 14 Pesk
- Lo i) Date: 20230943 - Lol i) Date: 20230943
1225 1225
1051 AV 5 1050
i15 i1
0 10 AVGHUH_§
350 35,0M
115 115
25 5453, 5481, 5900, 5931, 5965 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ dg W BU B B BN B B B @ g
1 5010.26 42.34 68.20 -15.86 28.71 36.57 10.41 33.35 100 14 Average 1 59%5.00 96.30 ------ ------ B2.49 36.64 10.50 33.33 100 14 Average
Sporton International Inc. (ShenzZhen) Page Number : C37 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saranas. FCC RF Test Report

Report No. : FR382311H
45
Mode Band Edge
UNII-5_5925-6425_802.11be EHT20_CH1_Single RU 52/37_5955MHz
ANT CDD 9+15
Pol. Vertical Fundamental
Lol i) Date: 20230043 Lol i) Date: 20230943
1225 PEAK{U-HI) B 1225
1050 1040
PEAK(U-Hl) 6
0
104 100
1
YL —— A - " pp— 525 pa T L LI
Peak M
30 30
115 115
825 5653, 51, 5909, 5931, 5985 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol die B B & B B @ by W die B B0 B B B @ by
1 587876 53.27 88.20 -34.93 39.77 3.5 10.34 3.7 100 101 Peak 1 5955.00 93.34 ------ --ooe- 79.53 36.64 10.50 33.33 100 101 Pesk
- Lo i) Date: 20230943 - Lol i) Date: 20230943
1225 1225
150 AV 68 1050
i15 i1
0 10 AVGHULH)_§
750 30 M
115 115
25 5453, 5481, 5900, 5931, 5965 100 240. 8. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ dg W BU B B BN B B B @ g
1 5010.54 42.12 68.20 -26.08 28.49 36.57 10.41 33.35 100 101 Average 1 59%5.00 85.64 ------ ------ 7183 36.64 10.50 33.33 100 101 Average
Sporton International Inc. (ShenzZhen) Page Number : C38 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saranas. FCC RF Test Report

Report No. : FR382311H

Mode Band Edge
UNII-5_5925-6425_802.11be EHT20_CH1_Single RU 106/53_5955MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
Lol i) Date: 20230043 Lol i) Date: 20230943
1225 PEAK{U-HI) B 1225
1050 1040
PEAK(U-Hl)
M|
104 100
1
525 il LA R itz " 525 S
Peak MM
30 30
115 115
825 5653, 51, 5909, 5931, 5985 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol die B B & B B @ by W die B B0 B B B @ by
1 S887.44 53.24 88.20 -34.96 39.71 36.54 10.36 3.7 100 15 Peak 1 5955.00 103.48 ------ - 89.67 36.64 10.50 33.33 100 15 Pesk
- Lo i) Date: 20230943 - Lol i) Date: 20230943
1225 1225
1051 AV 5 1050
i15 i1
0 10 AVGHUH_§
30 35,0M
115 115
25 5453, 5481, 5900, 5931, 5965 100 240. 8. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ dg W BU B B BN B B B @ g
1 5509.84 42.38 68.20 -15.82 28.75 36.57 10.41 33.35 100 15 Average 1 59%5.00 96.02 ------ ------ B2 36.64 10.50 33.33 180 15 Average
Sporton International Inc. (ShenzZhen) Page Number : C39 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saranas. FCC RF Test Report

Report No. : FR382311H

46
Mode Band Edge
UNII-5_5925-6425_802.11be EHT20_CH1_Single RU 106/53_5955MHz
ANT CDD 9+15
Pol. Vertical Fundamental
Lol i) Date: 20230043 Lol i) Date: 20230943
1225 PEAK{U-HI) B 1225
1050 1040
PEAK(U-Hl) 6
. i
104 100
L7 — e A 525 M
Peak MWM
30 30
115 115
825 5653, 51, 5909, 5931, 5985 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol die B B & B B @ by W die B B0 B B B @ by
1 991297 53.22 88.20 -34.98 39.58 36.58 10.41 33.35 100 101 Peak 1 5955.00 94.66 ------ ------ 80.85 36.64 10.50 33.33 100 101 Pek
- Lo i) Date: 20230943 - Lol i) Date: 20230943
1225 1225
150 AV 68 1050
i15 i1
0 10 AVGHULH)_§
350 350 M
115 115
25 5453, 5481, 5900, 5931, 5965 100 240. 8. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ dg W BU B B BN B B B @ g

1 5910.26 42.17 68.20 -26.03 128.54 36.57 10.41 33.3%

100 101 Average

7132 36.64 10.50 33.33 160

101 Average

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number

: C40 of C79




saranas. FCC RF Test Report

Report No. : FR382311H

Mode Band Edge
UNII-5_5925-6425_802.11be EHT20_CH1_Small RU 52+26 38+1 5955MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
Lol i) Date: 20230044 Lol i) Date: 2023004
1225 PEAK{U-HI) B 1225
1050 1040
PEAK(U-Hl)
M|
104 100
L R— ; P — N 525 b g
Peak
30 30
115 115
825 5653, 5, 5909, 5931, 5985 100 240. 80, 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol die B B & B B @ by W die B B0 B B B @ by
1 591208 53.67 88.20 -34.53 40.03 36.58 10.41 33.35 100 15 Peak 1 5955.00 105,19 ------ ------ 9.9 .64 1050 3.33 100 15 Peak
- Lo i) Date: 20230044 - Lol i) Date: 2023-09-44
1225 1225
1051 AV 5 1050
i15 i1
0 10 AVGHUH_§
35:0 35:0W
115 115
25 5453, 5481, 5900, 5931, 5965 100 240. 8. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ dg W BU B B BN B B B @ g
1 5010.9 42.71 68.20 -15.49 29.07 36.58 10.41 33.35 100 15 Average 1 59%5.00 96.43 ------ ------ B2.62 36.64 10.50 33.33 180 15 Average
Sporton International Inc. (ShenzZhen) Page Number : C41 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saranas. FCC RF Test Report

Report No. : FR382311H
50
Mode Band Edge
UNII-5_5925-6425_802.11be EHT20_CH1_Small RU 52+26 38+1 5955MHz
ANT CDD 9+15
Pol. Vertical Fundamental
Lol i) Date: 20230044 Lol i) Date: 2023004
1225 PEAK{U-HI) B 1225
1050 1040
PEAK(U-Hl)_6
. M|
104 100
525 | Ak ! e b 4 525 w
Peak M
30 30
115 115
825 5653, 51, 5909, 5931, 5985 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol die B B & B B @ by W die B B0 B B B @ by
1 586350 53.36 88.20 -34.84 39.97 36.51 1031 3.38 91 42 Peak 1 5955.00 99.69 ------ ------ B5.88 36.64 10.50 33.33 391 42 Pesk
- Lo i) Date: 20230044 - Lol i) Date: 2023-09-44
1225 1225
1051 AV 5 1050
i15 i1
0 10 AVGHULH)_§
115 115
25 5453, 5481, 5900, 5931, 5965 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ dg W BU B B BN B B B @ g
1 5509.00 42.32 68.20 -15.88 28.69 36.57 10.41 33.35 391 42 Average 1 59%5.00 99.86 ------ ------ 76.85 36.64 10.50 33.33 391 42 Average
Sporton International Inc. (ShenzZhen) Page Number : C42 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saranas. FCC RF Test Report

Report No. : FR382311H

51
Mode Band Edge
UNII-5_5925-6425_802.11be EHT20_CH1_Small RU 106+26 53+4 5955MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
Lol i) Date: 20230044 Lol i) Date: 2023004
1225 PEAK{U-HI) B 1225
1050 1040
PEAK(U-Hl)_
M|
104 100
1
525 . AP —— " - 525 i
Peak WM
30 30
115 115
825 5653, 51, 5909, 5931, 5985 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol die B B & B B @ by W die B B0 B B B @ by
1 583550 53.36 88.20 -34.84 40.04 36.47 10.25 33.40 100 34 Peak 1 5955.00 107.60 ------ ------ 93.79 3.64 1050 3.33 100 34 Peak
- Lo i) Date: 20230044 - Lol i) Date: 2023-09-44
1225 1225
1051 AV 5 1050
i15 i1
0 10 AVGHULH)_§
Avg [T |
%0 35.0W
115 115
25 5453, 5481, 5900, 5931, 5965 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ dg W BU B B BN B B B @ g
1 5509.98 42.69 68.20 -25.51 29.86 36.57 10.41 33.35 100 34 Average 1 59%5.00 97.68 ------ ------ B3.87 36.64 10.50 33.33 100 34 Average
Sporton International Inc. (ShenzZhen) Page Number : C43 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saranas. FCC RF Test Report

Report No. : FR382311H

51
Mode Band Edge
UNII-5_5925-6425_802.11be EHT20_CH1_Small RU 106+26 53+4 5955MHz
ANT CDD 9+15
Pol. Vertical Fundamental
Lol i) Date: 20230044 Lol i) Date: 2023004
1225 PEAK{U-HI) B 1225
1050 1040
PEAK(U-Hl)_6
. M|
104 100
1
71— N T 525 I
Peak WM
30 30
115 115
825 5653, 51, 5909, 5931, 5985 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol die B B & B B @ by W die B B0 B B B @ by
1 590998 53.20 88.20 -35.00 39.57 36.57 10.41 33.35 391 41 Peak 1 5955.00 100.93 ------ ------ §7.12 36.64 10.50 3333 391 41 Pesk
- Lo i) Date: 20230044 - Lol i) Date: 2023-09-44
1225 1225
1050 G 58 150
i15 i1
0 10 AVGHULH)_§
%0 30 M
115 115
25 5453, 5481, 5900, 5931, 5965 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ dg W BU B B BN B B B @ g
1 5609.42 42.35 68.20 -15.85 28.72 36.57 10.41 33.35 391 41 Average 1 59%5.00 92.13 ------ ------ 78.32 36.64 10.50 33.33 391 41 Average
Sporton International Inc. (ShenzZhen) Page Number : C44 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




s ss. FCC RF Test Report Report No. : FR382311H

54

Mode Band Edge

UNII-5_5925-6425_802.11be EHT80_CH7_Large RU 484+242@)_5985MHz

ANT CDD 9+15
Pol. Horizontal Fundamental

Lol i) Date: 20230044 Lol i) Date: 2023-00.23
1225 PEAK{U-HI) B 1225

1050 1040

PEAK(U-Hl)_6

i15 i1 Ll
104 i 100

ﬁ; Fl IR il i e 52:5

Peak
30 30
115 115
825 5653, 51, 5909, 5931, 5985 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol die B B & B B @ by W die B B0 B B B @ by

1 5916.98 62.24 88.20 -25.95 48.59 36.58 10.42 33.35 100 25 Peak 1 5985.00 10211 ------ - 88.17 36.68 10.57 3331 100 25 Pesk

- Lo i) Date: 20230044 - Lol i) Date: 2023-09-44
1225 1225
1050 AVGUAI B 1050

i15 i1

u il AGIA

AVg M
30 30

115 115
25 5453, 5481, 5900, 5931, 5965 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ dg W BU B B BN B B B @ g
1 5014.32 47.07 68.20 -1.13 33.42 36.58 10.42 33.35 100 25 Average 1 5985.00 92.73 ------ ------ 1879 36.68 10.57 33.31 180 25 Average
Sporton International Inc. (ShenzZhen) Page Number : C45 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saranas. FCC RF Test Report

Report No. : FR382311H
54
Mode Band Edge
UNII-5_5925-6425_802.11be EHT80_CH7_Large RU 484+242@)_5985MHz
ANT CDD 9+15
Pol. Vertical Fundamental
Lol i) Date: 20230044 Lol i) Date: 2023004
1225 PEAK{U-HI) B 1225
1050 1040
PEAK(U-Hl)
i15 i1 Ll
104 100
1 w
525, i p—— » 525
Peak M
30 30
115 115
825 5653, 51, 5909, 5931, 5985 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol die B B & B B @ by W die B B0 B B B @ by
1 59249 54.87 88.20 -33.33 4119 36.59 10.44 3335 100 78 Peak 1 5985.00 94.97 ------ - BL.03 36.68 10.57 33.31 100 78 Pesk
- Lo i) Date: 20230044 - Lol i) Date: 2023-09-44
1225 1225
150 AV 68 1050
i15 i1
0 10 AVGHULH)_§
1
Avg N
30 30
115 115
25 5453, 5481, 5900, 5931, 5965 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ dg W BU B B BN B B B @ g
1 59272 43.14 68.20 -15.06 29.47 36.59 10.43 33.35 100 78 Average 1 5985.00 86.28 ------ ------ 7030 36.68 10.57 33.31 100 78 Average
Sporton International Inc. (ShenzZhen) Page Number : C46 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saranas. FCC RF Test Report

Report No. : FR382311H

56
Mode Band Edge
UNII-5_5925-6425_802.11be EHT160_CH15_Large RU 996+484@)_6025MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
Lol i) Date: 20230044 Lol i) Date: 2023004
1225 PEAK{U-HI) B 1225
1050 1040
PEAK(U-Hl)_f
i15 i1 Ll
104 100
: M
525 525
Peak
30 30
115 115
825 5681, 5431, 5993, 6049, 108 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol de B B b B B @ by W die B B0 B B B @ by
1 586280 57.57 88.20 -30.63 44.13 36.51 1031 338 107 34 Peak 1 6025.00 98.92 ------ - 8493 3671 10.59 3331 107 34 Pesk
- Lo i) Date: 20230044 - Lol i) Date: 2023-09-44
1225 1225
1050 AVGUAI B 1050
i15 i1
u il AL
525 1 525
30 30
115 115
25 5681, 5431, 5993, 6049, 105 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ g W BU B B BN B B B @ g
1 5867.00 47.73 68.20 -20.47 34.28 36.51 10.32 33.38 167 34 Average 1 6025.00 99.30 ------ ------ 76.31 36.71 10.59 33.31 167 34 Average

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number : C47 of C79




s ss. FCC RF Test Report Report No. : FR382311H

56

Mode Band Edge

UNII-5_5925-6425_802.11be EHT160_CH15_Large RU 996+484@)_6025MHz

ANT CDD 9+15
Pol. Vertical Fundamenta
Lol i) Date: 20230044 Lol i) Date: 2023004
1225 PEAK(U-HI). 68 1225
1050 1040
1
PEAK(U-Hl) 6
. L0
104 100
1
505 bt mnenaptonig e 525 mem
Peak
30 30
115 115
825 5681, 5431, 5993, 6049, 108 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol de B B b B B @ by W die B B0 B B B @ by
1 592206 53.87 88.20 -34.33 40.20 36.59 10.43 3.3 100 77 Peak 1 6025.00 9179 ------ - 77.80 3671 10.59 3331 100 77 Pesk
- Lo i) Date: 20230044 - Lol i) Date: 2023-09-44
1225 1225
1050 AVGUAI B 1050
i15 i1
u il AGIA
525 i 525
Avg |
30 30
115 115
25 5681, 5431, 5993, 6049, 105 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ g W BU B B BN B B B @ g
1 5010.12 43.65 68.20 -24.55 30.02 36.57 10.41 33.35 100 77 Average 1 6025.00 83.33 ------ - 69.34 36.71 10.59 33.31 180 77 Average
Sporton International Inc. (ShenzZhen) Page Number : C48 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saranas. FCC RF Test Report

Report No. : FR382311H

58
Mode Band Edge - L
UNII-5_5925-6425_802.11be EHT320_CH31_Large RU 996*2+484(6) 6025MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
Lol i) Date: 20230045 Lol i) Date: 20230945
1225 PEAK{U-HI) B 1225
1050 1040
1
PEAK(U-Hl)
i15 i1 Ll
104 1 100
LA P 525 m
Peak
30 30
115 115
B0 5621, 578 5943, 104, G265 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol de B B b B B @ by W die B B0 B B B @ by
1 562422 65.90 88.20 -22.30 53.45 36.17 9.81 33.53 138 57 Peak 1 6105.00 93.53 ------ - 79.52 3674 10.63 3336 138 57 Pesk
- Lo i) Date: 20230045 - Lol i) Date: 20230945
1225 1225
150 AV 68 1050
i15 i1
0 10 AVGHULH)_§
525 : 525
30 30
115 115
B4l 5621, 5781, 5943, 6104, 6265 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBAnBNE B Bl B B B @ g W BU B B BN B B B @ g
1 5567.58 55.03 68.20 -13.17 41.42 36.57 10.40 33.36 138 57 Average 1 6105.00 83.60 ------ ------ 69.59 36.74 10.63 33.36 138 57 Average

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number : C49 of C79




s ss. FCC RF Test Report Report No. : FR382311H

58

Mode Band Edge - L

UNII-5_5925-6425_802.11n HT320_CH31_Large RU 996*2+484(6)_6025MHz

ANT CDD 9+15
Pol. Vertical Fundamenta
Lol i) Date: 20230045 Lol i) Date: 20230945
1225 PEAK{U-HI) B 1225
1050 1040
1 PEAK(U-AI) 6
i15 i1 Ll
104 1 100
52.5WM oY M
Peak
30 30
115 115
B0 5621, 578 5943, 104, G265 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WoBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5925.00 63.29 88.20 -24.91 49.60 36.60 10.44 33.35 143 83 Peak 1 6105.00 87.98 ------ ------ 7397 3674 10.63 3336 143 B3 Peak
- Lo i) Date: 20230045 - Lol i) Date: 20230945
1225 1225
150 AVGA6E 1050
i15 i1
0 10 AVGHULH)_§
55 | 5
30 30
115 115
B4l 5621, 5781, 5943, 6104, 6265 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5925.00 51.87 68.20 -16.33 38.18 36.60 10.44 33.35 143 83 Average 1 6105.00 79.17 ------ ------ 65.16 36.74 10.63 33.36 143 83 Average
Sporton International Inc. (ShenzZhen) Page Number : C50 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saranas. FCC RF Test Report

Report No. : FR382311H

Mode Band Edge - L
UNII-5_5925-6425_802.11be EHT320_CH31_Large RU 996*3@_6025MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
Lol i) Date: 20230045 Lol i) Date: 20230945
1225 PEAK{U-HI) B 1225
1050 1040 1
PEAK(U-Hl)
i15 i1 Ll
il 1 [l
52'5WMWMWW' 525
Peak
30 30
115 115
B0 5621, 578 5943, 104, 6265 100 240. 80, 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WoBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5625.83 67.43 88.20 -20.77 54.96 .18 9.81 3352 11 35 Peak 1 6105.00 94,57 ------ ------ 80.56 36.74 10.63 33.36 111 35 Pesk
- Lo i) Date: 20230045 - Lol i) Date: 20230945
1225 1225
1050 AVGILA B 1080
i15 i1
u il AGIA
525 1 525
Avg
30 30
115 115
B4l 5621, 5781, 5943, 6104, 6265 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5625.03 49.55 68.20 -18.65 37.08 36.18 9.81 33.52 111 35 Average 1 6105.00 85.59 ------ - 7158 36.74 10.63 33.36 111 35 Average
Sporton International Inc. (ShenzZhen) Page Number : C51 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




saranas. FCC RF Test Report

Report No. : FR382311H

Mode Band Edge - L
UNII-5_5925-6425_802.11be EHT320_CH31_Large RU 996*3@_6025MHz
ANT CDD 9+15
Pol. Vertical Fundamenta
Lol i) Date: 20230045 Lol i) Date: 20230945
1225 PEAK{U-HI) B 1225
1050 1040
T PEAK(U-HI.§
i15 i1 Ll
104 100
1
e RS o B o AT 1 525
Peak
30 30
115 115
B0 5621, 578 5943, 104, G265 100 240. 80, 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WoBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 591402 57.84 88.20 -30.36 44.19 36.58 10.42 33.35 104 118 Peak 1 6105.00 89.18 ------ ------ 7507 3674 10.63 33.36 104 118 Pesk
- Lo i) Date: 20230045 - Lol i) Date: 20230945
1225 1225
150 AVGA6E 1050
i15 i1
u il AGIA
525 1 525
Avg Rt
30 30
115 115
B4l 5621, 5781, 5943, 6104, 6265 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5925.00 43.35 68.20 -24.85 29.66 36.60 10.44 33.35 104 118 Average 1 6105.00 79.52 ------ ------ 65.51 36.74 10.63 33.36 104 118 Average

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number : C52 of C79
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Mode Band Edge - L
UNII-5_5925-6425_802.11be EHT320_CH31_Large RU 996*3+484(8)_6025MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
Lol i) Date: 20230045 Lol i) Date: 20230945
1225 PEAK{U-HI) B 1225
1050 1040
1
PEAK(U-Hl)
i15 i1 Ll
1
104 100
LA P L e 525
Peak
30 30
115 115
B0 5621, 578 5943, 104, 6265 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WoBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5625.03 7285 88.20 -15.35 60.38 36.18 9.8 33.52 108 35 Peak 1 6105.00 9414 ------ - 80.13 36.74 10.63 33.36 108 35 Pesk
- Lo i) Date: 20230045 - Lol i) Date: 20230945
1225 1225
150 AVGA6E 1050
i15 i1
u il AGIA
525 1 55
Avg
30 30
115 115
B4l 5621, 5781, 5943, 6104, 6265 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5625.63 50.21 68.20 -17.99 37.74 36.18 9.81 33.52 108 35 Average 1 6105.00 B5.49 ------ ------ 71.48 36.74 10.63 33.36 188 35 Average
Sporton International Inc. (ShenzZhen) Page Number : C53 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550
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Mode Band Edge - L
UNII-5_5925-6425_802.11be EHT320_CH31_Large RU 996*3+484(8) 6025MHz
ANT CDD 9+15
Pol. Vertical Fundamenta
Lol i) Date: 20230045 Lol i) Date: 20230945
1225 PEAK{U-HI) B 1225
1050 1040
PEAK(U-Hl) 6
) 00 R
104 100
1
S8 rting g 525
Peak
30 30
115 115
B0 5621, 578 5943, 104, 6265 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WoBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5625.03 60.83 88.20 -27.37 48.36 36.18 9.81 33.52 100 109 Peak 1 6105.00 87.93 ------ - 73.92 3674 10.63 33.36 100 109 Pesk
- Lo i) Date: 20230045 - Lol i) Date: 20230945
1225 1225
150 AVGA6E 1050
i15 i1
u il AGIA
525 i 525
Avg
30 30
115 115
B4l 5621, 5781, 5943, 6104, 6265 100 240. 8. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5012.41 43.84 68.20 -24.36 30.20 36.58 10.41 33.35 100 109 Average 1 6105.00 78.86 ------ ------ 64.85 36.74 10.63 33.36 100 109 Average

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number : C54 of C79
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Mode Band Edge

UNII-5_5925-6425_802.11be EHT80_CH7_Puncturing 20M@)_5985MHz

ANT CDD 9+15
Pol. Horizontal Fundamental
Lol i) Date: 20230044 Lol i) Date: 2023004
1225 PEAK{U-HI) B 1225
1050 1040
PEAK(U-Hl)
L
104 100
; LWW/‘M.
52.5W i i ik TR TP WP 525
Peak
30 30
115 115
825 5653, 51, 5909, 5931, 5985 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Mol die B B & B B @ by W die B B0 B B B @ by
1 591754 55.69 88.20 -32.51 42.04 36.58 10.42 33.35 100 35 Peak 1 5985.00 101,15 ------ o= §7.21 36.68 10.57 3331 100 35 Pesk
- Lo i) Date: 20230044 - Lol i) Date: 2023-09-44
1225 1225
1050 AVGILA B 1080
i15 i1
u il AGIA

30 30

115 115
25 5853, 5881, 5909, 5931, 5985 100 240, . 4720, 5960, il
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5523.28 43.79 68.20 -24.41 30.11 36.59 10.44 33.35 100 35 Average 1 5985.00 92.95 ------ ------ 79.01 36.68 10.57 33.31 100 35 Average
Sporton International Inc. (ShenzZhen) Page Number : C55 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550
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Mode Band Edge
UNII-5_5925-6425 802.11be EHT80_CH7_Puncturing 20M 0_5985M Hz
ANT CDD 9+15
Pol. Vertical Fundamental
Lol i) Date: 20230044 Lol i) Date: 2023004
1225 PEAK{U-HI) B 1225
1050 1040
i15 i15 PEAK(U-Hl) 6
104 100
1
71— R s — W ro— 525 bl
Peak
30 30
115 115
825 5653, 51, 5909, 5931, 5985 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5910.17 53.46 88.20 -34.74 39.83 36.57 10.41 33.35 100 77 Peak 1 5985.00 96.39 ------ ------ B2.45 36.68 10.57 3331 100 77 Pek
- Lo i) Date: 20230044 - Lol i) Date: 2023-09-44
1225 1225
1050 AV 5E 1080
i15 i1
u il AGIUAD S
Avg 1 S
30 30
115 115
25 5453, 5481, 5900, 5931, 5965 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5509.56 42.47 68.20 -15.73 28.84 36.57 10.41 33.35 100 77 Average 1 5985.00 B85.97 ------ ------ 70.03 36.68 10.57 33.31 180 77 Average
Sporton International Inc. (ShenzZhen) Page Number : C56 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550
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Mode Band Edge

UNII-5_5925-6425_802.11be EHT160_CH15_Puncturing 40M@)_6025MHz

ANT CDD 9+15
Pol. Horizontal Fundamental
Lol i) Date: 20230045 Lol i) Date: 20230945
1225 PEAK{U-HI) B 1225
1050 1040
PEAK(U-Hl) 6
i15 i1 Ll
104 1 100
525 525 \’k»www
Peak
30 30
115 115
825 5681, 5431, 5993, 6049, 108 100 240. 80, 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WoBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5§76.24 67.02 88.20 -20.18 53.52 36.53 10.34 3.7 100 37 Peak 1 6025.00 98.42 ------ - 843 3671 10.59 3331 100 37 Pesk
- Lo i) Date: 20230045 - Lol i) Date: 20230945
1225 1225
150 AVGA6E 1050
i15 i1
0 10 AVGHULH_§
5M#J_J/qfﬁwfwﬁ 525 \Mﬂhmw
Avg
30 30
115 115
25 5681, 5431, 5993, 6049, 6105 100 240. 8. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5924.12 53.57 68.20 -14.63 39.89 36.59 10.44 33.35 100 37 Average 1 6625.00 89.40 ------ ------ 7541 36.71 10.59 33.31 180 37 Average
Sporton International Inc. (ShenzZhen) Page Number : C57 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550
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66
Mode Band Edge
UNII-5_5925-6425 802.11be EHT160_CH15 Puncturing 40M 9_6025M Hz
ANT CDD 9+15
Pol. Vertical Fundamenta
Lol i) Date: 20230045 Lol i) Date: 20230945
1225 PEAK{U-HI) B 1225
1050 1040
1
PEAK(U-Hl) 6
. 00
104 1 100
525 525 W
Peak
30 30
115 115
825 5681, 5431, 5993, 6049, 108 100 240. 80, 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WoBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5867.28 63.60 88.20 -24.60 50.15 36.51 10.32 33.38 100 88 Peak 1 6025.00 90.71 ------ - 16,72 3671 10.59 3331 100 88 Peak
- Lo i) Date: 20230045 - Lol i) Date: 20230945
1225 1225
1050 AV 5E 1080
i15 i1
0 10 AVGHULH)_§
AVg _______.»-—""'—F‘MW \n.,_«—w‘.._,_m
30 30
115 115
25 5681, 5431, 5993, 6049, 6105 100 240. 8. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5924.9 50.05 68.20 -18.15 36.37 36.59 10.44 33.35 100 88 Average 1 6625.00 B1.B1 ------ ------ 67.82 36.71 10.59 33.31 100 88 Average
Sporton International Inc. (ShenzZhen) Page Number : C58 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550
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Mode Band Edge

UNII-5_5925-6425802.11be EHT160_CH15_Puncturing 20M®)_6025MHz

ANT CDD 9+15
Pol. Horizontal Fundamental
Lol i) Date: 20230045 Lol i) Date: 20230945
1225 PEAK{U-HI) B 1225
1050 1040
PEAK(U-Hl) 6
i15 i1 Ll
104 1 100
525 525 kuww«
Peak
30 30
115 115
825 5681, 5431, 5993, 6049, 108 100 240. 80, 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WoBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 587937 63.38 88.20 -24.82 49.88 36.53 10.34 3.7 100 38 Peak 1 6025.00 96.99 ------ ------ 8.00 3671 10.59 3331 100 38 Pesk
- Lo i) Date: 20230045 - Lol i) Date: 20230945
1225 1225
150 AVGA6E 1050
i15 i1
0 10 AVGHULH_§
525 § 525 \\\m
Avg
30 30
115 115
25 5681, 5431, 5993, 6049, 105 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 59216 47.25 68.20 -20.95 33.58 36.59 10.43 33.35 100 38 Average 1 6025.00 88.35 ------ ------ 7436 36.71 10.59 33.31 180 38 Average
Sporton International Inc. (ShenzZhen) Page Number : C59 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550
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68

Mode Band Edge

UNII-5_5925-6425_802.11be EHT160_CH15_Puncturing 20M@)_6025MHz

ANT CDD 9+15
Pol. Vertical Fundamenta
Lol i) Date: 20230045 Lol i) Date: 20230945
1225 PEAK{U-HI) B 1225
1050 1040
! AL §
i15 i15 H |m Hﬂ ﬂl—‘ H ) fU-H
104 100
1
525 525
Peak
30 30
115 115
825 5681, 5431, 5993, 6049, 108 100 240. 80, 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WoBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 592440 55.35 88.20 -32.85 4167 36.59 10.44 33.35 100 93 Peak 1 6025.00 90.12 ------ - 76,13 3671 10.59 3331 100 93 Pesk
- Lo i) Date: 20230045 - Lol i) Date: 20230945
1225 1225
150 AVGA6E 1050
i15 i1
0 10 AVGHUH)_§
525 1 525
Avg ]
30 30
115 115
25 5681, 5431, 5993, 6049, 105 100 240. 8. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5924.68 42.91 68.20 -15.29 29.23 36.59 10.44 33.35 100 93 Average 1 6025.00 BL.S6 ------ ------ 67.57 36.71 10.59 33.31 180 93 Average
Sporton International Inc. (ShenzZhen) Page Number : C60 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550
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Mode Band Edge
UNII-5_5925-6425_802.11be EHT320_CH31_Puncturing 80M+40M(®)_6105MHz
ANT CDD 9+15
Pol. Horizontal Fundamental
Lol i) Date: 20230045 Lol i) Date: 20230945
1225 PEAK{U-HI) B 1225
1050 1040 1
PEAK(U-Hl) 6
i15 i1 Ll
104 1 100
5MwmmmewwWwwwwmmWW¢wwv 25
Peak
30 30
115 115
B0 5621, 578 5943, 104, 6265 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WoBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 91724 67.04 88.20 -20.16 53.39 36.58 10.42 33.35 100 31 Peak 1 6105.00 95.84 ------ ------ B1.83 36.74 10.63 33.36 100 31 Pesk
- Lo i) Date: 20230045 - Lol i) Date: 20230945
1225 1225
150 AVGA6E 1050
i15 i1
0 10 AVGHULH)_§
1
525 55 mew_%
Avg
30 30
115 115
B4l 5621, 5781, 5943, 6104, 6265 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5918.65 54.80 68.20 -13.40 41.14 36.59 10.42 33.35 100 31 Average 1 6105.00 B86.75 ------ ------ 7274 36.74 10.63 33.36 100 31 Average
Sporton International Inc. (ShenzZhen) Page Number : C61 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550
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70

Mode Band Edge

UNII-5_5925-6425_802.11be EHT320_CH31_Puncturing 80M+40M(®) 6105MHz

ANT CDD 9+15
Pol. Vertical Fundamenta
Lol i) Date: 20230045 Lol i) Date: 20230945
1225 PEAK(U-HI). 68 1225
1050 1040
1 PEAK(U-_6
i15 i1 Ll
104 100
I
25, e 525 h‘w’”‘me
Peak
30 30
115 115
B0 5621, 578 5943, 104, G265 100 240. 80, 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WoBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5625.83 60.04 88.20 -28.16 47.57 36.18 9.81 33.52 100 85 Peak 1 6105.00 88.79 ------ ------ 478 36.74 10.63 33.36 100 85 Pesk
- Lo i) Date: 20230045 - Lol i) Date: 20230945
1225 1225
1050 AVGILA B 1080
i15 i1
u il AGIA
525 1 525
30 30
115 115
B4l 5621, 5781, 5943, 6104, 6265 100 240. 8. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5925.00 48.82 68.20 -19.38 35.12 36.60 10.44 33.34 100 85 Average 1 6105.00 79.76 ------ ------ 65.75 36.74 10.63 33.36 100 85 Average
Sporton International Inc. (ShenzZhen) Page Number : C62 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550
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Mode Band Edge

UNII-5_5925-6425_802.11be EHT320_CH31_Puncturing 80M@)_6105MHz

ANT CDD 9+15
Pol. Horizontal Fundamental
Lol i) Date: 20230045 Lol i) Date: 20230945
1225 PEAK{U-HI) B 1225
1050 1040
PEAK(U-Hl)
i15 i1 Ll
104 1 100
ki T e 525
Peak
30 30
115 115
B0 5621, 578 5943, 104, G265 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WoBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 591885 63.48 88.20 -24.72 49.81 36.59 10.43 33.35 100 35 Peak 1 6105.00 95.34 ------ - B1.33 3674 10.63 33.36 100 35 Pesk
- Lo i) Date: 20230045 - Lol i) Date: 20230945
1225 1225
1050 AVGILA B 1080
i15 i1
u il AGIA
525 1 525
Avg
30 30
115 115
B4l 5621, 5781, 5943, 6104, 6265 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5625.03 48.5 68.20 -19.64 36.09 36.18 9.81 33.52 100 35 Average 1 6105.00 86.00 ------ -—----- 7199 36.74 10.63 33.36 100 35 Average
Sporton International Inc. (ShenzZhen) Page Number : C63 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550
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Mode Band Edge

UNII-5_5925-6425_802.11be EHT320_CH31_Puncturing 80M@)_6105MHz

ANT CDD 9+15
Pol. Vertical Fundamenta
Lol i) Date: 20230045 Lol i) Date: 20230945
1225 PEAK(U-HI). 68 1225
1050 1040
PEAK(U-Hl) 6
i15 i15 1 PEAK(U-A_
104 100
1
LY T F Pt PR 525
Peak
30 30
115 115
B0 5621, 578 5943, 104, G265 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WoBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5915.63 60.72 88.20 -27.48 47.07 3.5 10.42 3.5 100 82 Peak 1 6105.00 87.9 ------ ------ 73.95 3674 10.63 33.36 100 B2 Pek
- Lo i) Date: 20230045 - Lol i) Date: 20230945
1225 1225
1050 AV 5E 1080
i15 i1
u il AGIA
525 ] 525
Avg
30 30
115 115
B4l 5621, 5781, 5943, 6104, 6265 100 240. 8. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5505.17 44.90 68.20 -13.30 31.29 36.57 10.40 33.36 100 82 Average 1 6105.00 78.60 ------ ------ 64.59 36.74 10.63 33.36 100 B2 Average
Sporton International Inc. (ShenzZhen) Page Number : C64 of C79

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550
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Mode Band Edge

UNII-5_5925-6425_802.11be EHT320_CH31_Puncturing 40M@)_6105MHz

ANT CDD 9+15
Pol. Horizontal Fundamental
Lol i) Date: 20230045 Lol i) Date: 20230945
1225 PEAK(U-HI). 68 1225
1050 1040
PEAK(U-Hl)
i15 i1 Ll
104 100
1
525 525
Peak
30 30
115 115
B0 5621, 578 5943, 104, 6265 100 240. 80, 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WoBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 584721 58.21 88.20 -29.99 44.83 36.49 10.28 33.39 100 35 Peak 1 6105.00 94.83 ------ ------ 80.82 36.74 10.63 33.36 100 35 Pek
- Lo i) Date: 20230045 - Lol i) Date: 20230945
1225 1225
1050 AVGILA B 1080
i15 i1
u il AGIA
525 1 525
Avg
30 30
115 115
B4l 5621, 5781, 5943, 6104, 6265 100 240. 8. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5625.03 48.5 68.20 -19.64 36.09 36.18 9.81 33.52 100 35 Average 1 6105.00 85.65 ------ ------ 7164 36.74 10.63 33.36 100 35 Average
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74

Mode Band Edge

UNII-5_5925-6425_802.11be EHT320_CH31_Puncturing 40M@)_6105MHz

ANT CDD 9+15
Pol. Vertical Fundamenta
Lol i) Date: 20230045 Lol i) Date: 20230945
1225 PEAK{U-HI) B 1225
1050 1040
1 PEAK(U-HI.§
00
104 100
1
525, 525
Peak
30 30
115 115
B0 5621, 578 5943, 104, 6265 100 240. 80, 4720, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WoBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5907.5% 54.09 88.20 -34.11 40.48 36.57 10.40 33.36 100 93 Peak 1 6105.00 89.14 ------ - 7503 3674 10.63 3336 100 93 Pek
- Lo i) Date: 20230045 - Lol i) Date: 20230945
1225 1225
150 AVGA6E 1050
i15 i1
0 10 AVGHULH)_§
525 1 525
Avg
30 30
115 115
B4l 5621, 5781, 5943, 6104, 6265 100 240. 0. 470, 5960. m
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5508.39 42.91 68.20 -15.29 29.29 36.57 10.40 33.35 100 93 Average 1 6105.00 78.55 ------ - 64.50 36.74 10.63 33.36 100 93 Average
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SPORTON LAB.

FCC RF Test Report

Report No. : FR382311H

Pol. Horizontal Vertical
Data: 5 Data: 6
1“mwmm Date: 2023-09-28 u.m“mm Date: 2023-09-28
1225 1225
105.0 105.0
815 81.5
T U [ | ol I1 O Ay [ | sl
00 700
SO 1M e 1 A [
A W Wl
vy ) 350
115 17.5
200 13760. 20320. 26880. 33440, 40000 200 13760. 20320. 26880. 33440. 40000
Frequency (MHz) Frequency (MH)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m  dB dBuV/m dBWV dB/m  dB  dB  cm  deg MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB m deg
1*12330.60 47.92 -26.88 74.00 58.57 39.57 13.35 63.57 --- - Peak 1*12330.00 47.39 -26.61 74.80 58.84 39.57 13.35 £3.57  --- - Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number : C67 of C79




saranas. FCC RF Test Report

Report No. : FR382311H

Pol. Horizontal Vertical
Data: 5 Data: &
o Level (dBuVim) Date: 2023-09-28 qaglevel (¢Buvim) Date: 2023.09-28
122.5) 1225
1 1050
87.5 87.5)
LT U [ | e T [ | e
7 704 =
peak | JULATUIL UL L il | whle 1 R R
| e’ Pty o . T P e
Avg 350
175 17.5)
200 13760. 20320 26880, 33440, 40000 200 13760, 20320, 26880, 33440, 40000
Frequency (WHz) Freguency (MHZ)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
freq Llevel Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark

Miz dBuV/m dB dBuV/m dBuV  dB/m dB dB o deg

1*12810.0@ 48,89 -39.31 88.20 59.28 39.81 13.50 63.78  ---  --- Pesk

MHz dBuV/m dB dBuV/m dBuwV dB/m dB dB m  deg

1*12810.00 43.06 -40.14 88.20 58.45 39.81 13.50 63.78  ---  --- Peak
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Pol. Horizontal Vertical
Data: 5 Data: &
1 Level {dBuVim) Date: 2023.09-28 14."”””‘“ Date:
12 1225
] 1050
815 475
1L [ | mlomte 0L ITTL L) [ | e
700 | 700 =
peak | LTI UL L U T s 1 O O
W W\JW"' WM el ol iy wr e st prie” M!""""
Avg - 30
175 17.5
200 13760. 20320, 26880. 33440. 40000 200 13760, 20320, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV  dB/m a8 a8 o deg

1%13130.00 49.24 -38.96 88.20 59.44 39.98 13.60 63.78 ---  --- Peak

MHz dBuV/m dB dBuV/m dBuV  dB/m

1*13130.00 48,59 -39.61 88.20 58.79 39.98 13.60 63.78 ---  --- Peak
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Pol. Horizontal

Vertical

Date: 2023-09-28

700 -
O O 1 N AL P
Wl My Mg e e
Avg 9
175
200 13760. 20320, 26880. 33440, 40000
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
Mz dBuV/m dB dBuV/m dBuV  dB/m dB dB a deg
1*13370.60 48,79 -25.21 74.00 58.82 40.12 13.67 63.82 ---  --- Peak

Date: 2023-09-28

AU o
WU U U T skl
| e Vol

175

200 13760. 20320 26880. 33440. 40000
Frequency (WHz)
Over Limit ReadAntenna (Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuv/m dBuwV  dB/m dB dB n deg

1*13370.00 47.82 -26.18 74.80 57.85 40.12 13.67 63.82 ---  --- Peak

Sporton International Inc. (ShenZhen)
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Pol. Horizontal Vertical
Data: 5 Data:
44q-€ve! (dBuVim) Date: 2023.09-28 14pLE¥e! (dBuVim) Date: 2023-09-28
1225 1225
1050 1050
a5 81.5)
AUNDILEHD 0 kel LT LU [ | sl
70 700
rea | Gl LT UL e ] ] 0 M AL
525 0 -
PO aa e = PO o
Avg %50 -
175 175
0 13760. 0320, 26830, 3340, 40000 200 13760. 20320, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Lindt Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBWV  dB/nm dB db a deg Mz dBuV/m d8 dBuV/m  dBWV  dB/m d8 dB m deg
1*13690.00 50,63 -37.57 88.20 60.41 40.31 13.77 63.86  ---  --- Peak 1*13690.00 50.07 -38.13 88.20 59.85 40.31 13.77 63.85 --—-  --- Peak
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